KRAKEN parts list

CMN-KRAKEN-1 65x28x9 cm 14/15.5 kgs

(35 x 13 pcs (88 pulley) x 1 pc

(114 pulley)

ceeee®®
ceeee®




KRAKEN parts list

CMN-KRAKEN-2 31x28x14 cm 8.2/9.2 kgs

x1pc x1pc x1pc

< <& N A
RR| 2 |V
S ©

Hardware packages

No. Description Q'ty
5 M12 x 110 bolt 4
6 M12 x 80 bolt 2
7 M10 x 50 bolt 1
8 M10 x 45 bolt 20
9 M10 x 25 bolt 2
10 M8 x 20 bolt 2
14 M12 nut 6
15 M10 nut 23
21 @12 washer 12
22 ® 10 washer 46




KRAKEN parts list

HDR-CMN-HW-KRAKEN

26x19x4 cm 1.3/1.4 kgs

Hardware packages

No. Description Q'ty
3 M16 x 120 bolt 2
4 M16 x 110 bolt 3
13 M16 nut 5
19 @ 16 washer 10
20 16 spring washer 5




KRAKEN parts list

MTC-CMN-HW-KRAKEN

26x19x5cm 3.1/3.3 kgs

Hardware packages

No. Description Q'ty
1 M24 x 130 bolt 2
2 M24 x 120 bolt 3
12 M24 nut 5
17 @24 washer 10
18 24 spring washer 5




KRAKEN parts list

RODS-PLAT-KRAKEN

181x24x16 cm 7.5/9.2 kgs

(X1p° @x1pc

M12 nut) (® 12 washer)
®

X 2 pcs

X 2 pcs

X 2 pcs

& S




KRAKEN parts list

RODS-STK-KRAKEN

181x29x14 cm 14.5/16.5 kgs

X 2 pcs

Iy

X 2 pcs
00

X 2 pcs

=] (=]




KRAKEN parts list

PULLEY-KRAKEN

11x10x7cm 0.7/0.8 kgs

@x1pc
@)

x1pc

@xpc

2

No. Description Q'ty
7 M10 x 50 bolt 1
15 M10 nut 1
22 @10 washer 2




KRAKEN parts list

HP-HW-KRAKEN 14x7x4 cm 0.2/0.3 kgs
No. Description Q'ty
4 M16 x 110 bolt 1
13 M16 nut 1
19 ® 16 washer 2
20 16 spring washer 1
25 © 16-25-4 spacer 1




KRAKEN parts list

MP-HW-KRAKEN 14x7x4 cm 0.6/0.7 kgs
No. Description Q'ty
2 M24 x 120 bolt 1
12 M24 nut 1
17 @24 washer 2
18 ¢ 24 spring washer 1




KRAKEN parts list

90-PLAT-KRAKEN

19x6x3 cm 0.6/0.7 kgs

X 2 pcs

I




KRAKEN parts list

90-STK-KRAKEN

19x6x3 cm 0.7/0.8 kgs

X 2 pcs

| |




KRAKEN parts list

6P-HDR-KRAKEN

34x15x11 cm 2/2.2 kgs




KRAKEN parts list

6P-MTC-KRAKEN 34x15x11 cm 2/2.2 kgs

x1pc




KRAKEN parts list

181x32x13 cm 10/12.7 kgs

STK-KRAKEN-SHROUD

X 2 pcs

Q'ty
6
4
10
4

X 2 pcs

Description
M8 x 12 bolt
M8 nut
¢ 8 washer

Hardware Packages

No.
24 | @ 8 spring washer

16
23

11

L
B

4
4

x1pc

VOO0V VIVIVVIVIVIVOIIIIVNIININIDIDIDID VIVVIVIVIVIVIVNIVIDIIVIIININIVDNININNINIDNNINNDINIDIDIDIDIIDIDNIDIDDD

S
n. 0000000000000 0000AVQAASOAD 0000000000080 000000080000080080383QQ88Q08 R

0009000280300 000980380Q8088a88Q 9000090000000 0009080A9300090809330883030
2000099000300 00030A3A909333 S 90Q90330090939093A09009093903003993903A93393
00000000000 0OOD0OO0J00O000CO0000000000000000000000000000000000000000000C0GCO0OC
000000000V V0V0VV0VOV0VVV00V0IVVVI0VVV00IV0VVI0VI0VIV0VI0VI0VI00VVI0VIVVOVI0000000
9 5,000000000000000000000000000000000000VO00O0OPOOOVVV0000000200000C00000 0
0500000060000 0000000090600009060000608009860009009800906009090086099060090009860096000609839




	CMN1
	6P-HDR
	6P-MTC
	90-PLAT
	90-STK
	CMN2
	PULLEY
	ROD-PLAT
	ROD-STK
	STK-SHROUD



